
Lift Table   Spare Parts List  HT 80
 
--- - 

Subject to technical modifications. 04.07.2012 
 

TÜNKERS® Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratin gen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de  

 

Spare Parts   page 1   

Pos. Part No. Quantity  Description Type Flag 1 
10 294762 1.00 housing lift table HT 100  
20 294764 1.00 plate HT lift table HT  
30 294722 4.00 guide rod lift table HT  
40 249378 2.00 bearing cover lift table HT  
50 249381 1.00 spur gear HT m3,0 20Z b=25 R 
60 294100 2.00 wing lift table HT  
70 249385 1.00 shaft lift table HT  
80 249386 1.00 parallel key 8x7x36  DIN 6885  
90 249388 2.00 strap lift table HT  

100 249389 2.00 disc lift table HT  
110 249390 2.00 bolt lift table HT  
120 249391 1.00 thooth rack lift table HT R 
130 249403 2.00 piston lift table HT R 
140 249405 2.00 housing cover lift table HT  
150 249406 2.00 shim ring 57,0/78,50 x 3,50  
160 249407 4.00 washer lift table HT  
170 249408 1.00 cover plate, right lift table HT  
180 249409 1.00 cover plate, left lift table HT  
190 282074 2.00 trip cam lift table HT  
200 249411 1.00 bracket lift table HT  
210 203371 2.00 flange K 50 A10  
220 200283 8.00 hexagon socket head cap screw M 12x35, DIN 912  
230 236056 4.00 set screw M 12x50, DIN 610  
240 200221 2.00 hexagon socket head cap screw M 8x25, DIN 912  
250 220482 6.00 hexagon socket head cap screw M 8x20, DIN 7984  
260 223043 4.00 hexagon socket head cap screw M 6x30, DIN 912  
270 241758 12.00 hexagon socket head cap screw M 5x15, DIN 912  
280 200149 4.00 hexagon socket head cap screw M 5x25, DIN 912  
290 200139 2.00 hexagon socket head cap screw M 4x20, DIN 912  
300 226075 2.00 hexagon socket head cap screw M 3x10, DIN 912  
310 200484 14.00 hex. socket countersunk head screw M 5x10  DIN 7991  
320 200475 6.00 hex. socket countersunk head screw M 3x8   DIN 7991  
330 200979 8.00 securing spring washer  S 12,0   
340 200977 6.00 securing spring washer  S 8,0   
350 200976 4.00 securing spring washer  S 6,0   
360 200975 20.00 securing spring washer  S 5,0  
370 200151 4.00 hexagon socket head cap screw M5x35  DIN 912  
380 200743 2.00 washer A 3,2  DIN 125  
390 249745 2.00 USIT-Ring U 8,5-13,4-1 RD 
400 249751 8.00 bush Ø25,0/Ø35,0x30,0 R 
410 249750 2.00 guide bush with collar Ø25,0/Ø33,0x30,0 R 
420 249749 2.00 bush Ø15,0/Ø17,0x10,0 R 
430 249742 2.00 needle bearings RNA 4901 2RS R 
440 249743 2.00 parallel key 10x6x45, DIN 6885  
450 249744 2.00 o-ring 73,00 x 3,50 RD 
460 201866 2.00 o-ring 80,00 x 2,00 RD 
470 201721 2.00 o-ring 25,00 x 3,00 RD 
480 232956 8.00 scraper SA 25/35,0x 7,00/5,0 RD 
490 249752 2.00 guide ring 80x75x5,6x2,5 RD 



Lift Table   Spare Parts List  HT 80
 
--- - 

Subject to technical modifications. 04.07.2012 
 

TÜNKERS® Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratin gen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de  

 

Spare Parts   page 2   

Pos. Part No. Quantity  Description Type Flag 1 
500 214088 1.00 limit switch set T12  
510 282077 1.00 distance block 9010 TBVKE  
520 200679 2.00 hexagon thin nut M16x1,5  DIN 439  
530 294751 2.00 shock absorber  R 
540 294761 2.00 stop shock absorber   
550 294760 2.00 shock absorber bracket   

spare parts sets / accessories    

Pos.  Part No. Quantity  Description Type  
 361908 1.00 repair kit HT 80  
 361907 1.00 seal kit HT 80  
 361905 1.00 limit switch set complete T12 HT 80  

 
1 R = included with repair kit, D = included with se al kit



 
--- - 

Lift Table   Spare Parts Drawing  HT 80
 

 Subject to technical modifications             04.07.2012 
 

TÜNKERS® Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratin gen • Tel. 02102 4517-0      Fax 02102 445808 • Internet www.tuenkers.de  

 

 
 
 


